ELECTRIC SYSTEM

ELECTRIC SYSTEM

No.
P/N( SKU )
Part Name
Price
01
6GUV-150100-6104
MAIN CABLE
781.7 €
P/N(SKU): 6GUV-150100-6104
Price: 781.7 €
02
30006-060035810
BOLT M6x35
Specifications:
0.53 €
P/N(SKU): 30006-060035810
Price: 0.53 €
Specifications:
03
30006-060045810
BOLT M6x45
Specifications:
0.53 €
P/N(SKU): 30006-060045810
Price: 0.53 €
Specifications:
04
1080-150700
TIE BAND, BATTERY
3.21 €
P/N(SKU): 1080-150700
Price: 3.21 €
05
31021100
BATTERY
147.03 €
P/N(SKU): 31021100
Price: 147.03 €
06
6KMV-151200-8500
SWITCH SIDE STAND
15.14 €
P/N(SKU): 6KMV-151200-8500
Price: 15.14 €
07
8010-090005
BOLT M6x16
Specifications:
0.53 €
P/N(SKU): 8010-090005
Price: 0.53 €
Specifications:
08
01AA-177000
REGULATOR
Specifications:
149.54 €
P/N(SKU): 01AA-177000
Price: 149.54 €
Specifications:
09
30006-060012870
BOLT M6x12
Specifications:
0.53 €
P/N(SKU): 30006-060012870
Price: 0.53 €
Specifications:
10
30118-420095010
SELF-TAPPING SCREW ST4.2×9.5
Specifications:
1.07 €
P/N(SKU): 30118-420095010
Price: 1.07 €
Specifications:
11
30118-420130010
SELF-TAPPING SCREW ST4.2×13
Specifications:
1.07 €
P/N(SKU): 30118-420130010
Price: 1.07 €
Specifications:
12
6GU#-150001-6000-M1
CLASP
1.04 €
P/N(SKU): 6GU#-150001-6000-M1
Price: 1.04 €
13
7030-150005
TIE BAND
1.07 €
P/N(SKU): 7030-150005
Price: 1.07 €
14
801F-100101
TIE BAND
0.53 €
P/N(SKU): 801F-100101
Price: 0.53 €
15
6GU#-150200-6000
POSITIVE CABLE, STARTER MOTOR
19.31 €
P/N(SKU): 6GU#-150200-6000
Price: 19.31 €
16
6GU#-150300-6000
NEGATIVE CABLE, STARTER MOTOR
16.7 €
P/N(SKU): 6GU#-150300-6000
Price: 16.7 €
17
6GU#-150400-6001
AUXILIARY CABLE, LICENSE LIGHT
27.67 €
P/N(SKU): 6GU#-150400-6001
Price: 27.67 €
18
6GU#-150500-6001
USB POWER OUTLET SOCKET
26.62 €
P/N(SKU): 6GU#-150500-6001
Price: 26.62 €
19
6GU#-150600-6100
VEHICLE CONTROL UNIT
334.08 €
P/N(SKU): 6GU#-150600-6100
Price: 334.08 €
20
30006-060016870
BOLT M6x16
Alternative Parts: 30006-060016870 Specifications: 30006-060016870
0.53 €
P/N(SKU): 30006-060016870
Price: 0.53 €
Alternative Parts: 30006-060016870 Specifications: 30006-060016870
21
6GU#-150700-6000
POSITIVE CABLE, STARTER RELAY
10.44 €
P/N(SKU): 6GU#-150700-6000
Price: 10.44 €
22
6GU#-156000-6000
WIRE PROTECTOR
3.65 €
P/N(SKU): 6GU#-156000-6000
Price: 3.65 €
23
6KJ0-150600
SENSOR, ROLL-OVER
27.32 €
P/N(SKU): 6KJ0-150600
Price: 27.32 €
24
30006-050020810
BOLT M5x20
Specifications:
0.53 €
P/N(SKU): 30006-050020810
Price: 0.53 €
Specifications:
25
6GU#-150430-6000
EARTH WIRE, ENGINE
9.4 €
P/N(SKU): 6GU#-150430-6000
Price: 9.4 €
26
9010-150310-10001
STARTER RELAY
35.71 €
P/N(SKU): 9010-150310-10001
Price: 35.71 €
27
A000-150800
AUXILIARY RELAY
5.36 €
P/N(SKU): A000-150800
Price: 5.36 €
28
KNL0-150600
HORN
8.57 €
P/N(SKU): KNL0-150600
Price: 8.57 €
29
30006-080016870
BOLT
0.53 €
P/N(SKU): 30006-080016870
Price: 0.53 €
30
6GUV-001000-6900
ECU ASSY
649.02 €
P/N(SKU): 6GUV-001000-6900
Price: 649.02 €
30
6GUV-001000-6100
ECU ASSY
526.35 €
P/N(SKU): 6GUV-001000-6100
Price: 526.35 €
31
6GU#-000201-6000
INNER HEX SCREW M6x25
0.52 €
P/N(SKU): 6GU#-000201-6000
Price: 0.52 €